
Pinhole Copper Leak Investigation 1 
Pinhole Copper Leak Investigation Summary Memorandum 12/7/2020 

Technical Memorandum  
To: Marcus Yasutake (City of Folsom)  

From: Pierre Kwan, Beth Mende, James Keegan (HDR)  

Project: Pinhole Copper Leak Investigation  

Date: 12/7/2020 

Subject: Pinhole Copper Leak Investigation Summary Memorandum  

1.0 Introduction and Purpose 
The City of Folsom (City) began receiving reports of pinhole water leaks in local residential and 

business copper pipes throughout the City beginning in the month of July 2020 and are continuing to 

occur throughout the City to date. Over 1,300 pinhole leaks have been reported throughout the City 

as of November 2020. The City retained HDR to review the City’s historical water quality data and 

perform a corrosivity analysis to investigate the issues related to the ongoing copper pinhole leaks 

occurring in customers’ premise plumbing and to develop recommendations to prevent and 

significantly slow pinhole leaks from occurring. This technical memorandum (TM) summarizes the 

City’s water quality and water corrosivity analysis as part of the pinhole leak investigation.  

2.0 Copper Pitting Corrosion  
Copper corrosion is categorized by either uniform or localized corrosion. Uniform corrosion is when 

corrosion is found to occur for most, if not all, of the wetted premise plumbing. In contrast, localized 

corrosion typically appears at random in premise plumbing and can typically be distinguished based 

on the water type in which it occurs and based on the morphology on the random pits in the 

plumbing wall. 

There are four main types of pitting that take place in copper plumbing, three based on interactions 

between the water and metal surface and one based on bacteria. These pitting types include:  

● Type 1 Pitting – typically associated with cold (<40 deg. C, <104 deg. F), hard, well waters with 

pH between 7 and 7.8 containing high sulfate relative to bicarbonate.  

● Type 2 Pitting – typically occurs in hot (>60 deg. C, >140 deg. F) water piping systems with pH 

levels below 7.2 with high sulfate relative to bicarbonate.  

● Type 3 Pitting – typically associated with cold, soft waters with a pH greater than 8.0 and low 

alkalinity.  

● Microbial pitting – typically associated with biological growth inside the pipe and typically 

associated in stagnant waters with periods of little to no chlorine. 

2.1 Causes of Pinhole Leaks  

2.1.1 Water Quality  

Water quality can play a large role in pitting corrosion of copper. Establishing the main cause of the 

pinhole leak in a distribution system can be complicated and dependent of multiple water quality 

parameters and ‘favorable’ conditions for corrosion to happen. Some of the most common water 

quality parameters that come into play when investigating pinhole leads include pH, alkalinity, free 



  

Pinhole Copper Leak Investigation 2 
Pinhole Copper Leak Investigation Summary Memorandum 12/7/2020 

chlorine, chloride, sulfate, hardness, temperature and dissolved organic carbon. The City’s water 

quality, as it related to copper corrosion, is discussed in Section 4.0 of this TM.  

2.1.2 Copper Plumbing Material  

Copper piping type is identified by its wall thickness. The inner diameter of the copper plumbing 

types is representative of the wall thickness. The service conditions, application, and installation are 

some of the factors that impact what type of copper plumbing is selected. There are three common 

copper plumbing materials that are used in construction:   

● Type K – Type K copper piping has the thickest walls and is used in a variety of different 

applications in the construction industry.  

● Type L – Type L copper piping has thinner walls that Type K piping, but thicker than TypeM 

piping. Type L copper plumbing is the most common type of copper plumbing and can be used 

in many more applications that Type K. 

● Type M - Type M piping has the thinnest piping and was commonly used in domestic water 

systems. Type M copper piping is no longer allowed by plumbing codes in all areas or 

applications though older buildings may still have it in service.  

Appendix A shows the most recent leak report as of October 22, 2020. The majority of the copper 

pinhole leaks were found in the City’s Pressure Zone 1, Zone 2, and Zone 3. The majority of the 

housing stock in these zones was constructed prior to the 2000’s with most of the construction in 

those areas occurring in the 1970’s, 1980’s and 1990’s where copper piping was more commonly 

used in construction. Further, Type M copper piping was the most affordable piping material used in 

those timeframes and would indicate that the copper piping had thin wall thicknesses, which could 

increase the occurrence of corrosion and occurrence of pinhole leaks in piping. The City pulled 

copper piping samples from the areas impacted by the copper pinhole leaks. A corrosivity analysis 

was performed on the samples and is discussed in Section 5.0 of this TM.  

3.0 Water System Background 
The City receives all of its drinking water from Folsom Lake. Folsom Lake water is treated at the 50 

million gallon per day (MGD) Folsom Water Treatment Plant (WTP) before being conveyed through 

the distribution system to the City’s customers. The City’s treatment process consists of rapid mix 

facilities, two parallel processes including 15 MGD conventional flocculation sedimentation basin and 

two 20 MGD Actiflo high rate clarification units, and conventional dual media filters. The WTP’s 

chemical feed systems include aluminum chlorohydrate (ACH) for coagulation, sodium hypochlorite 

for disinfection and lime addition to adjust the finished water pH to a target of 8.0 to 8.7 for corrosion 

control based on the results of the Langelier Saturation Index (LSI).  

The City utilizes pump stations, reservoirs, pressure reducing valves, flow control valves and 

pipelines to convey water through their distribution system to the City’s seven main pressure zones. 

Table 1 presents the City’s distribution system reservoirs that serve the City’s seven major pressure 

zones.  



  

Pinhole Copper Leak Investigation 3 
Pinhole Copper Leak Investigation Summary Memorandum 12/7/2020 

Table 1. Reservoirs and Pressure Zones Served   

Pressure Zone Served Reservoir  

Zone 1  South 

Zone 1A Nimbus 

Zone 2 Tower; East  

Zone 3  Foothills; Cimmaron 

Zone 4 Broadstone 

Zone 5 Carpenter Hill 

Zone 6  Carpenter Hill  

 

4.0 Water Quality Analysis and Data Review  
The City monitors water quality at the WTP, system entry point and throughout the distribution 

system. This section reviews the City’s water system and historical water quality data with a focus on 

the parameters that are important for copper plumbing corrosion including, pH, alkalinity, free 

chlorine, chloride, sulfate, hardness, temperature and dissolved inorganic carbon (DIC).  

4.1.1 Finished Water Quality  

The City monitors water quality throughout the treatment process and at the system entry point. The 

pH of both the raw water and finished water is monitored continuously. The lime feed is adjusted 

periodically based on the pH measurements to keep the pH between the City’s target of 8.0 to 8.7. 

Table 2 presents the water quality data from quarterly grab samples collected at the distribution 

system entry point between the years 2010 and 2020.  

Based on the data collected, the average pH levels fell above the City’s finished water pH target 

between 8.0 and 8.7, ranging from 8.2 to 9.3, with an average pH of 8.8. Alkalinity in the grab 

samples taken was low, ranging from 18 to 35 mg/L as CaCO3, with an average of 25 mg/L as 

CaCO3, which impacts the buffering capacity and ability to maintain pH throughout the distribution 

system. The samples taken had low chloride and sulfate level and average hardness of 23 mg/L as 

CaCO3, which would classify the water as being relatively soft. Additionally, the samples had an 

average chlorine residual of 1.4 mg/L. Initial observation of water quality data indicates water quality 

that could be categorized under Type 3 copper pitting with a pH greater than 8.0, low alkalinity, soft 

water with a chlorine residual that could lead to copper pitting in plumbing.  

  



  

Pinhole Copper Leak Investigation 4 
Pinhole Copper Leak Investigation Summary Memorandum 12/7/2020 

Table 2. Finished Water Quality Grab Samples at Distribution System Entry Point (2010 – 
2020)  

Parameter 1 Units Min  Average  Max  

pH standard units 8.2 8.8 9.3 

Alkalinity mg/L as CaCO3 18 25 35 

Chlorine Residual mg/L 1.31 1.4 1.64 

Temperature DegC 17.7 21.2 23.4 

Total Dissolved 
Solids (TDS) 

mg/L 24 47 70 

Hardness mg/L as CaCO3 12 23 33 

Chloride mg/L 3.3 5.3 9.9 

Sulfate mg/L 0.5 2.3 11 

Calcium mg/L 3.5 6.2 9.3 

Magnesium mg/L 1.1 2.0 4.8 

Notes:  

1. Data from quarterly water grab samples from 2010-2020.  

4.1.2 Distribution Water Quality 

The City monitors water quality throughout the distribution system including monitoring of its 
reservoirs for chlorine, pH, temperature and conductivity on a daily basis. As noted earlier, the 
majority of the copper pinhole leaks found through October 22, 2020 has been in the City’s Pressure 
Zones 1, 2, and 3. Table 3 presents the average pH levels in the City’s reservoirs for the past 5 
years.  

Table 3. Average Reservoir pH Levels (2015-2020)  

Pressure 
Zone 

Reservoir 
Average pH (mg/L) 

2015 2016 2017 2018 2019 2020 

1A Nimbus 7.74 7.38 8.36 8.74 9.08 8.81 

1 South 7.70 7.60 8.30 8.63 9.00 8.93 

2 
East 7.78 7.65 8.18 8.38 8.53 8.42 

Tower 7.79 7.70 8.20 8.45 8.53 8.41 

3 
Cimmaron 7.79 7.78 8.17 8.93 8.61 8.44 

Foothills 7.76 7.65 8.22 8.46 8.58 8.41 

4 Broadstone 7.73 7.64 8.18 8.72 8.53 8.31 

5 
Carpenter 

Hill 
7.53 7.12 7.94 8.58 8.68 8.39 

6 
Carpenter 

Hill 
7.71 7.77 8.20 8.41 8.67 8.67 



  

Pinhole Copper Leak Investigation 5 
Pinhole Copper Leak Investigation Summary Memorandum 12/7/2020 

 

Figure 1 presents the Zone 1 pH levels in the water exiting from the City’s South Reservoir. The 

trend shows similar pH levels in the reservoir from 2015 and 2016 with average pH levels ranging 

from 7.6 to 7.7. A change in pH levels is noticed starting in 2017 where the pH ranges began to 

increase to an average pH of 8.3, nearly a 0.6 increase in pH. The trend continues into 2018, where 

the average pH increased to approximately 8.76. In 2019, the data shows much more fluctuation in 

the reservoir water pH levels as they increase to between 9.0 and 9.5, with an annual average of 

9.0, an overall average increase of 1.3 since 2015.  

 

Figure 1. pH Levels in Zone 1 (2015-2020) 

 

Figure 2 presents the water pH from the City’s Tower and East Reservoirs that serve Zone 2. The 

trend shows similar pH levels in both reservoirs with annual average pH levels the same in both 

reservoirs from year to year. Similar to South Reservoir (Zone 1), a change in pH levels is noticed 

starting in 2017 where the average pH ranges began to increase to an average pH of 8.2, a 0.4 

increase in pH. The trend continues into the following years, where the annual average pH continued 

increase. In 2019, the annual average was 8.53, which was less than that of South Reservoir in 

Zone 1, but still an overall increase of 0.7 in average pH level since 2015.  

6.0

6.5

7.0

7.5

8.0

8.5

9.0

9.5

10.0

1/1/2015 10/28/2015 8/23/2016 6/19/2017 4/15/2018 2/9/2019 12/6/2019

p
H

South Reservoir



  

Pinhole Copper Leak Investigation 6 
Pinhole Copper Leak Investigation Summary Memorandum 12/7/2020 

 

Figure 2. pH Levels in Zone 2 (2015-2020) 

 

Figure 3 presents the water pH from the City’s Foothills and Cimmaron Hills Reservoirs that serve 
Zone 3. The trend shows similar pH levels in both reservoirs with annual average pH levels the 
same in both reservoirs from year to year, and very similar to that of the reservoirs in Zone 2 in 